=BT

) e
A= RS
T
IR -1
©

: _—3)-—
e

T \‘\.\

Assembly Instructions




G2B ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION
% S D1. #5/8"x22.5L Steel Bushing (8110-011)-------=----- [4PCS]
D1 Do D2. B3/4"X8L Steel Bushing (8110-014)---------------- [2PCS]
D3. B3/4" CU WASHER(8520-007) --------r---x=nneznnn- [1PCS]
D4. B1" CU WASHER(8520-008) --------=-=-=rmnmmrmmmnn [1PCS]
S O D5. $10.5 Steel Bushing (8530-009)------------------- [12PCS]
D6. @8 Spring Snap Link (8810-001)--==----==-=====-=---- [5PCS]
D7. 20X40 End Cap (9211-008)--------=---mrnmmrrmmmremns [1PCS]
D3 D4 D8. 25X50 End Cap (9211-009)--------===nnnmreemmmmmeeme- [1PCS]
D9. B1" End Cap(9211-016) -------xrrmmmemmmeem e e [3PCS]
8 C@ D10. $1"X1.6T Round End Cap (9211-022)------------ [5PCS]
D11. 50x50x1.8t Foot Cap (9211-024)-----=-=-=-=-=-=---- [BPCS]
D12. 10 STEEL CHAIN (8820-006)----------r-=-x=nnxx-=- [1PCS]
D5 D6 D13. 60x50 NYLON BUSHING(9211-033) =----=---x--- [2PCS]
D14. @$3/4" Shaft Collar (9211-046)-------------==---=--- [2PCS]
@ @ D15.%50 Round End Cap (9211-074)-----<--=n=xmxmec=- [2PCS]
D16. 25x50 End Cap (9211-086)-----==---==-nmmrmmmrnmm- [BPCS]
D17. 2"X2"x1.8T End Cap(9211-087) =-------mxx=mmcxmm- [OPCS]
D7 D8 D19. 2"x2" Rubber Dount(9212-010)-----=----<=-nn=z=-- [3PCS]
D20. 2"x2" Rubber Cane Cap(9214-002)-----------=--- [3PCS]
() @ D21. 3" Nylon Washer (9214-008)----------==-===---=---- [4PCS]
D22. @1"x2.5t Round End Cap(9260-021)---=-========-~ [6PCS]
D23. 38x38 Rubber Pad(9310-001)---------=--=zn-z==-- [1PCS]
D9 D10 D24. $55 Rubber Dount(9310-027)--------===-===x==n===x- [2PCS]
> D25. 95X140L Rubber Pad (9310-035)------------------ [4PCS]
N D26. LABEL Elastic Belt(9630-056)---------<----<---===-- [1PCS]
@ ‘) D27. SHOULDER BELT(ACH-16) ------xnmmeemmmemmmen- [1PCS]
|~‘l/ D28. ANKLE STRAP(50NAS2)---r---nmmermmmmmmmmcnmmce [1PCS]
D29. Top Plate(8400-006)------------<mmwrzmmmezmmmemmmnen [1PCS]

D21 D24 D27

(©

D22

D14 D17 D20 D23

-
!

G2B.1-022005 T
DMSOLID!




G2B ASSEMBLY INSTRUCTIONS
HARDWARE ILLUSTRATION

D30.04"x23x8" Foam Roller (9161-032)---=-======nmnmmmmmn= [6PCS]
@ D31.94"x23x8" Foam Roller (9161-038)------=-=-===n=-nn--- [1PCS]
D32. 17 STEEL CHAIN (8820-007)-----------========n=n=n=-- [1PCS]
D33. Weight Selector Bar (8210-042A)----=--=-=-=-====nunux-- [1PCS]
D34. @110 PULLEY(9213-002C)---===========mm==nnmmnmmmmn=- [15PCS]
D30 D35. @90 PULLEY(9213-026A) ------===nnmmmmmmmmmmmm e [BPCS]
D36. @75 PULLEY(9213-025A) =---==-==n=mmmsmmmmmmmmnmmmemaa- [2PCS]

D37. 3916mm STEEL CABLE----=---=-nsmmmmemmmmmmmm e [1PCS]
D38. 6120mm STEEL CABLE----=--=mmnmmmmmmmmmmm e [1PCS]
D39. 757mm STEEL CABLE------=--nsmemmmeeeeeeee e [1PCS]
D40. 1790mm STEEL CABLE----=--=mmnmmmmmmmmmmm e [1PCS]
D41. $1"X2.5T Round End Cap (9211-085)------------------ [2PCS]
D42. 10LB PIN (8250-071)-----=---=-mmemmmmmm e [1PCS]

o D43. KETTKE RACK(9260-086)------------======-=-==----=====- [1PCS]
~ D44. IMMOBILE BOARD(8388-025)-------=----==-===-nmmmmnv [1PCS]
D45. KETTKE(9260-107)----------—mm--mmmm oo [1PCS]
D46. ELASTIC BELT------mmmmmmmmmmmmmmemmemmm e [1PCS]
D47. @5/8X®10.5X8L Steel Bushing (8110-045)------------ [1PCS]
D48. $15.9X6.5tX@10.5 Steel Bushing (8110-056)--------- [1PCS]
D49. $15.9X12tX@10.5 Steel Bushing (8110-057)--------- [1PCS]
D50. 38X4X55L Rubber Pad(9310-028)

D37

Bpo =

G2B.1-022005



G2B ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET

A1[1PCS]  B[2PCS] C[1PCS]

. D[1PCS] E[1PCS] F[1PCS] G[1PCS]
H[1PCS] I[1 PCS] J[2PCS] K[1PCS] L[1PCS]
8380-032

P -|PCS dlrectlon

M[1PCS] N[1PCS] O[1PCS] 951105]0 Q1PCS] R[1PCS]

&2

S[1PCS]
9121-047

G2B.1-022005

Page 4




G2B ASSEMBLY INSTRUCTIONS

PARTS ILLUSTRATION SHEET

Z[1PCS
W[1PCS] X[1PCS] Y[1PCS] [ ]
AA[1PCS] AB[1PCS] AC[1PCS] D[1PCS]
/ 50 90 110
100 120 140
AE[1PCS] AF[1PCS] AI[1PCS] AJ[2PCS] AK[2PCS]

8312-049 8312-089 8312-090

AG[1PCS]

AL[2PCS] 6¢%¢%9

AM[2PCS]
CS]

8341-051

AH[1PCS]

G2B.1-022005 Page 5




9 3A9Vvd $00220-L"929

pela|dwos pue pajquiasse
I d31S smoys aroqy




L 39vd

Ged M ”
> x
100vX, v/eP

_/,f/mxzz 3007 UOJAN

| ' M/F /._\\h..w,. AOHXIS
1 A .,,.

ate

Y

cO
Z1d

%04

$00220-L"aco

pals|dwoo pue psjquissse




8 39vd

cvd

VI

N

ora

11089 dVO . F/EX.9L/S
HIHSVYM ONIHdS 9H/S

S00220-L"929

peje|dwoo pue pajquiasse
€ d31S smoys anoqy




$00220-1L'929

9]

IGLXEL
2X(4NZZ 1029)3uLieag .
ZXHIHSYM
o N
2XMIHOS f
91 X8 m

£1d

\m X
R
\VAIZOm aNN@y

REINGII
—HIHSYM 0L

pa1s|dwod pue pajquIssse
¥ 4315 smoys aroqy

1dVHS IAONZY OL 43A-H0 NI
1109 Av3H N3T1VY HLO9 NISO01 OL A33N-«




0oL 39vd S002c0-1"929

| 1vI13d

¥ed ﬂ\
[40]

LIS

SX14VHS
ASEEXuL

7
iiddddiddd

cxed Nxmo
X1 2x20 \
| O
20
- \f.| 2xe0 N 28
ZX14YHS T9GX0 LA paja|dwoo pue pajquasse
2X HIHSYM OHN = A G 43S SMOYS aAoqy
Z¢X17109 ANNOY 19 X0 LN e
Py
2xsa

‘ / Zxved

14¥HS JAON3H O1 H3AHO NI
1708 dv3H NIT1VY H1LOd N3SO1 OL d33N *.




"0} 3OVd S00220-1L"929

NN v IVI13a

adour o1qed 3noay) ssed 01 Sul Ay

i

W/

RS 108]88

\%!/ LY
fw‘_uw ¥IN

CLY
peay alim 8|qed 8@

B3N 58 uonuaNy

uone.sn||l 8INHISU0D 0} 8|qe))




Ll 39Vvd €00220-1'929

r1vi13d

axey \\Id
P

exXed
PN )
| 1VIL3d

paje|dwod pue pa|quiasse
9 dJLS SMOYs sA0qQy

-ainpasold A|quasse 0] |'| | d @2UaIa)aY : ,
:uonuaNYy




¢’'LlL 39vd 500220-1"929

9|qed Hoys
6€d

.

N
W

R _‘Q\'\‘" X
\\\\-\\\

A0\
AN

NI
~
N
3
Il
il
N
b

AR

<
=

/m_nmo younio qy

ged

S—® 6td

O (¥ 8ed

UOneASN||l 8INIIISU0D 01 8|qe)D



¢l 39vd

s -
I~
.//f
oy
]
"
HY
HISHYM o:z/ e
1709 ANNOH 191X0 LN '
I/ > P

) 2X1108 ONNOY T9HX0bV
SXHISHVM OLA

(134008

¥X1104d ANNOY
TOLXVIN

-

l/%ﬁum_ ANNOH T9LX0LN
H3ISHVM O

$00220-1°929

‘OMSH pojquIessy

pala|dwoo pue pajqLIasse
L d31S SMOYs sA0qy




€L 3A9vd 500220-1L"929

1eq Led
/f \D/_.ND
b/ 10719 ONNOH T02XZLA
} HIHSYM .2/

R“(FO.E aNNOY T9EX0LN
-

HIHSVM 0L

1454
€9 av
8V
g gi1a
—
2xgn  SX9lv
J/ 9¢q
zza pa1e|dWwoo puE pa|qLUSSSE

T

6 &WH@ SMOUs 2nA0QYy




Cable to comstitute illustration

D40

-
™
Q
w
Q
<
a

G2B.1-022005



G2B ASSEMBLY INSTRUCTIONS
HARDWARE ILLUSTRATION

T

(A1)HEX BOLT 1/2"X3 1/2" PARTIAL THREAD QTY.2

[

(A2)HEX BOLT 3/8"X1 3/4" PARTIAL THREAD QTY.9

©

(A3)HEX BOLT 3/8"X2"SOCKER BOTTON HD CAP SCREWS PARTIAL THREAD QTY.1
(A4)HEX BOLT 3/8"X2 1/2" PARTIAL THREAD QTY.6

B NERNE|

(A5)HEX BOLT 3/8"X2 3/4" PARTIAL THREAD QTY.7

(AG)HEX BOLT 3/8"X3" PARTIAL THREAD QTY.17

(A7)HEX BOLT 3/8"X4 1/2" PARTIAL THREAD QTY .1

(A8)HEX BOLT 3/8"X7 1/4" PARTIAL THREAD QTY.2

G2B.1-022005




G2B ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

T

YJHEX BOLT 5/16"X1 1/2" PARTIAL THREAD QTY.1

D

(A10)HEX BOLT 5/16"X1 3/4" PARTIAL THREAD QTY .4

=
©

|

| —

(A11)HEX BOLT M8X12L PARTIAL THREAD QTY.2

(

\d
(A12)ROUND BOLT M8X20L PARTIAL THREAD QTY.2

® k]

(A13)CABLE IMMOBILE HEAD QTY.1

(A14)IMMOBILE COVER @1/2"X8.5X21.5L QTY.1

=

(A15)ROUND HEX BOLT M4X12L PARTIAL THREAD QTY.2

B [

(A16)HEX BOLT 3/8"X2"L PARTIAL THREAD QTY.2

©) [

(A17)M10X30L ROUND BOLT QTY.1

G2B.1-022005




G2B ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

(C3)3/8" SPRING WASHER QTY.1

®)

(C4) 5/16"SPRING WASHER QTY.4

(B3)NYLON LOCK NUT 5/16" QTY.1 @

B @ (C5)5/16"(1.D.)FLAT WASHER (0.D.)@24 QTY.6

(B4)LOCK NUT M4 QTY.2 @
m (C6)M8(1.D.)FLAT WASHER (O.D.)#18 QTY.2

(B5)NYLON LOCK NUT M10 QTY 1

(B1)NYLON

(B2)NYLON LOCK NUT 3/8" QTY .41

(C7)M10(1.D.)FLAT WASHER (0.D.)@27 QTY.2

(C1)1/2"(1.D.)FLAT WASHER (0.D.)@34 QTY.4 @

(C8)M4(.D.)FLAT WASHER (0.D.)@39 QTY.4

(C2)3/8"(1.D.)FLAT WASHER (0.D.)@27 QTY.75

G2B.1-022005




